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POLYWOOD

Intetligent Design™

Layout Parts

(1) Table top

(2) Leg assembly
(1) Short brace
(2) Long brace
(2) Angle brace

Model: PT3672

Layout Hardware @73

5/16-18 X 3 HEX CAP SCREW

QTY

8

8 ( 5/16 X 3/4 OD FLAT WASHER

5/16-18 X 3/8 T-NUT 3 PRONG SS

— 1/4 X3 HEX LAG SCREW

10

Tools Needed
1/2" Socket drive

7/16 Socket drive
10 1/4 FLAT WASHER Hammer

A2l InsTRUCTIONS ALL HARDWARE IS STAINLESS STEEL 11/29/2012
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Assembly steps

]
@ "o'P Assembly Instructions
Model: PT3672

Insert (8) T-nuts into all legs

@

-Place table top face down on clean, smooth surface

-Attach legs to top using (8) 5/16x3" Lags and Washers

11/29/2012
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Attach long braces to legs using

(4) 1/4x3" Lags and Washers Assembly Instructions

Attach short brace to long brace using Model: PT3672

(2) 1/4x3" Lags and Washers
/j
/

\

-Attach angle braces to legs using
(2) 1/4x3" Lags and Washers

-Attach angle braces to top using
(2) 1/4x3" Lags and Washers —

"
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